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TEST REPORT

CLI ENT : HALI FAX VOGEL GROUP PTY LTD TEST NUMBER : 7-589176-CN
29 HENDERSON STREET | SSUE DATE : 06/02/2013
TURRELLA NSW 2205 PRI NT DATE : 06/02/2013

SAMPLE DESCRI PTION Cients Ref: "Designer Wite 354 K-01"
Nom Desi gner Wite 354K-01 d oss Finish 983 g/n?2
Conp: High Pressure Lam nate with Paper Layers
End Use: Benchtops and Wall [inings

AS/ NS 3837: 1998 Met hod of Test for Heat and Snpoke Rel ease Rates
for Materials and Products Using an Oxygen
Consunption Cal ori neter

Resul ts: -
Speci nmen
1 2 3 Mean
Aver age Heat Rel ease
Rat e 39.7 40. 3 38.3 39.4 kW n2

Aver age Specific
extinction area 11.9 243 i =2 7 n2/ kg
(according to Specification Cl.10 of the Building Code of Australia)

Test orientation: Hor i zont al
Speci men
1 2 3 Mean
I rradi ance 50 50 50 50 kW n2
Exhaust flow rate 24 24 24 24 I/s
Time to sustained flamng 33 44 51 43 s
Test duration 219 216 225 220 S
Heat rel ease rate curve on the 9 attached sheets which formpart of this
report
Peak heat rel ease
after ignition 117. 2 133.9 128.1 126. 4 kW n2
Aver age heat at 60s 84.7 87.7 82.1 84.8 kW n2
Rel ease rate at 180s 40. 6 40. 3 38.3 39.7 kW n2
After ignition at 300s N A N A N A N A kW n2
Total heat rel eased .45 7.0 6.8 7.1 M/ 2
Aver age effective heat
of conbusti on 6.9 a3 6.9 7.0 M/ kg
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Initial thickness 7.0 7.0 7.0 7.0 mm
Initial mass 95. 3 91.1 92.3 92.9 g

Mass renmi ni ng 86.0 81.7 82.8 83.5 g

Mass percent age

pyrol ysed 9.8 10. 3 10. 3 10.1 %
Mass | oss 9.3 9.4 9.5 9.4 g
Average rate of mass

| oss 5.6 5.5 5.6 5.6 g/nR.s

The formul ae given in the Building Code of Austalia have been shown to give
i naccuracies in determ nation of Group Nunber for certain naterials. Due to
this AWTA Product Testing no |onger reports G oup Nunbers. The formul ae for
cal cul ati on of Group Nunber is available fromthe website of the Australian
Bui | di ng Codes Board. Group Nunber cal cul ati on based on the results
described in this report can be undertaken at the clients discretion

Sanpl es were adhered to a substrate of 6mmthick cenment sheet using
Spray- Lock 1500 Wal | Panel adhesive prior to testing.

Tests were conducted with a wire grid placed over the sanple during testing.
This was done to contain intumescing sanple within the sanple hol der.

These test results relate only to the behavi our of the product under the
conditions of the test, they are not intended to be the sole criterion for
the assessnent of performance under real fire conditions
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